AYP PP1242A Parts List

Size:
173.5 Kb
Download

PP1242A (1993)

Page 1 of 23

CHASSIS AND ENCLOSURES

 

PP1242A (1993)

 

Page 2 of 23

CHASSIS AND ENCLOSURES

 

 

 

 

 

 

Ref #

Part Number

Qty Description

1

532135034

Chassis Wldmt 12 Ga 38/42 W/pvt

 

2

532137275

Drawbar, Stretch

3

817490612

Screw Thdrol 3/8-16x3/4Ty-tt

6

532139806

Saddle Slk 6sp LT Flat

7

817490608

Screw Thdrol 3/8-16x1/2Ty-tt

8

532124996

Clip Line Fuel 13/32 Mtg Hole

9

532125447

Dash Slkscr 1-pcM W/i N/c Sym

10

532005479

Plug Button Blk 359 Dia Choke

11

532122795

Panel Dash LH

12

532121794

Cover Access Black Square

13

532124829

Panel Slkscr Dash RH Wld Notch

14

817490608

Screw Thdrol 3/8-16x1/2Ty-tt

15

874180512

Screw Mach TRHD 5/16-18uncx3/4

16

873510500

Nut Keps 5/16-18Unc

17

532139809

Hood Asm Pnt Weld

18

532126938

Bumper Hood

19

532133954

Lens Headlight Bar Clear

20

532132257

Bezel Light

21

819091216

Washer 9/32 x 3/4 x 16 Ga.

22

532108067

Nut Pal

24

874760612

Bolt Fin Hex 3/8-16uncX 3/4

25

819131312

Washer 13/32 X 13/16 X 12 Ga

26

873680600

Nut Crownlock 3/8-16Unc

27

817490608

Screw Thdrol 3/8-16x1/2Ty-tt

30

532139810

Fender Pnt

31

532136619

Bracket Fender Repl 109873x

32

817490612

Screw Thdrol

33

532124899

Footrest Pnt LH (Husq Gray)

34

532124914

Footrest Pnt RH (Husq Gray)

35

872110606

Bolt Rdhd Sht Sqnk 3/8-16X3/4

36

873680600

Nut Crownlock 3/8-16Unc

37

532133671

Pad Footrest Ribbed

38

532134774

Bracket Asm Pvt42 LH MWR Rear

39

532134775

Bracket Asm Pvt42 RH MWR Rear

40

872140608

Bolt Rdhd Sqnk 3/8-16uncX1

50

873800600

Nut Lock Hex W/wsh 3/8-16unc

51

819131216

Washer 13/32 X 3/4 X 16 Ga

53

872140608

Bolt Rdhd Sqnk 3/8-16uncX 1

54

874760614

Bolt Fin Hex 3/8-16uncX 7/8

58

811050600

Washer Lock Ext. Tooth 3/8

PP1242A (1993)

Page 3 of 23

DECALS

 

PP1242A (1993)

 

Page 4 of 23

DECALS

 

 

 

 

 

 

 

Ref #

Part Number

Qty Description

1

532136794

Decal Instruction Dash Eng

 

2

532121549

Decal Caution Battery Ger

3

532138921

Decal Hood Lh

4

532138920

Decal Hood Rh

5

532127033

Decal HP Hood

6

532131425

Decal Speed/Deck Size Chassis

7

532133796

Decal Caution

8

532138922

Decal Fender/Grille

9

532136832

Decal V-BeltSchematic

10

532125086

Decal Clutch/brake Eng

13

532138917

Decal Strg Wheel Cap Berd/Iois

14

532120601

Decal, HP, Engine

 

532138311

Decal Height Adjust (Lift Handle) Not Shown.

 

532138196

Manual Owners Not Shown.

 

00CE42

Bagger Not Shown.

 

00BD20

42" Snow Blade Not Shown.

 

00SB20

40" Snow Thrower Not Shown.

 

0LA018

Tire Chains (18 x 9.5 x 8) Not Shown.

 

00LC05

33 lb. Wheel Weights (Pair) Not Shown.

 

0MK420

42" Mulcher Kit Not Shown.

PP1242A (1993)

Page 5 of 23

DRIVE

 

PP1242A (1993)

 

Page 6 of 23

DRIVE

 

 

 

 

 

 

 

Ref #

Part Number

Qty Description

1

532137363

Transaxle 6sp Dana LT Model No 4360-48

 

2

532110422

Spring Return Brake T/a Zinc

3

532123666

Pulley Transaxle 18"tires

4

812000028

Ring Retainer # 5100-62

5

532121520

Strap Torque 30 Degrees

6

817490512

Screw Thdrol 5/16-18X 3/4 TYT

7

532130802

Plate Rod Shift T/a

8

532131679

Rod Shift Blk

9

819151216

Washer 15/32 X 3/4 X 16 Ga

10

876020416

Pin Cotter 1/8 X 1 Cad

11

532105701

Washer Plate Shf 388 Sq Hole

12

819091210

Washer 9/32 X 3/4 X 10 Ga

13

871040412

Bolt Fin Hex 1/4-28unfx3/4Gr8

14

810040400

Washer Lock Hvy Helical 1/4

15

874760540

Bolt Fin Hex 5/16-18uncx2-1/2

16

873680500

Nut Crown Lock 5/16-18

17

532121520

Strap Torque 30 Degrees

18

874760612

Bolt Fin Hex 3/8-16uncX 3/4

19

873680600

Nut Crownlock 3/8-16Unc

20

817490512

Screw Thdrol 5/16-18X 3/4 TYT

21

532106933

Knob Rd 1/2-13Plstc Thds Blk

22

532130804

Rod Brake LT/YT

23

873800600

Nut Lock Hex W/wsh 3/8-16unc

24

873350600

Nut Hex Jam 3/8-16Unc

25

532106888

Spring Rod Brake 2 00 Zinc

26

819131316

Washer 13/32 X 13/16 X 16 Ga

27

876020412

Pin Cotter 1/8 X 3/4 Cad

28

532128904

Rod Brake Parking LT

29

532071673

Cap Brake Parking Black

30

532130807

Bracket Transmission

31

532127275

Keeper Belt LH LT 14 Ga

32

874760512

Bolt Fin Hex 5/16-18unc X 3/4

33

873680500

Nut Crownlock 5/16-18Unc

34

532122424

Shaft Asm Pedal Foot 1 930

35

532120183

Bearing Nylon Blk 629 Id

36

819211616

Washer 21/32 X 1 X 16 Ga

37

532124963

Pin Roll 3/16 X 1"

38

532123674

Pulley Idler Flat

39

874760644

Bolt Fin Hex 3/8-16uncX2-3/4

40

532124965

Spacer Split 395 X 59 Bzp

41

532109070

Keeper Belt Retainer

42

819131312

Washer 13/32 X 13/16 X 12 Ga

43

873680600

Nut Crownlock 3/8-16Unc

44

532105706

Bearing Nyl 503 X 628 X 1 25

45

532110812

Washer Hardened

46

812000039

Ring Klip #t5304-50

47

532127783

Pulley Idler V Groove Plastic

48

532123789

Bellcrank Asm Clutch

49

532123205

Retainer Belt Style Spring

50

874760624

Bolt Hex Hd 3/8-16uncX1-1/2

51

873680600

Nut Crownlock 3/8-16Unc

52

819131316

Washer 13/32 X 13/16 X 16 Ga

53

532105710

Link Clutch 7 66

54

876020412

Pin Cotter 1/8 X 3/4 Cad

55

532105709

Spring Return Clutch 6 75

56

876020412

Pin Cotter 1/8 X 3/4 Cad

57

532138255

V-BeltGround Drive 95 25

58

532127274

Keeper Belt RH LT Pnt/zinc 16g

PP1242A (1993)

 

Page 7 of 23

DRIVE

 

 

 

 

 

 

 

Ref #

Part Number

Qty Description

59

532136715

Keeper Belt Chassis Span Ctr

 

60

819131312

Washer 13/32 X 13/16 X 12 Ga

61

817490612

Screw Thdrol 3/8-16x3/4Ty-tt

62

532124872

Cover Pedal Blk Round

63

532134825

Engine Pulley LT/YT

64

871170764

Bolt Hex 7/16-20x4Gr 5

65

810040700

Washer Lock Hvy HlcI Spr 7/16

66

532129921

Keeper Belt Engine LH LT

67

874760616

Bolt Fin Hex 3/8-16uncX 1

68

819131312

Washer 13/32 X 13/16 X 12 Ga

69

873680600

Nut Crownlock 3/8-16Unc

70

532134683

Guide Belt Mower Drive RH

71

874760616

Bolt Fin Hex 3/8-16uncX 1

72

819132012

Washer 13/32 X 1-1/4X 12 Ga

73

873680600

Nut Crownlock 3/8-16Unc

74

532109502

Spacer Axle

75

532121749

Washer 25/32 X 1 1/4 X 16 Ga

76

812000001

E-ring#5133-75

77

532123583

Key Square 2 0 X 1845/ 1865

78

532121748

Washer 25/32 X 1-5/8X 16 Ga

83

817490612

Screw Thdrol 3/8-16x 3/4

PP1242A (1993)

Page 8 of 23

ELECTRICAL

 

PP1242A (1993)

 

Page 9 of 23

ELECTRICAL

 

 

 

 

 

 

 

Ref #

Part Number

Qty Description

1

532121265

Battery 12v 25 AMP

 

2

532125104

Switch Ign 5 Term Wo/wash/nut

3

532124211

Nut Ignition

4

532132017

Harness Ign B&S Dash Hl

5

532124773

Cable Ground 6 Ga 12"black

6

532132202

Cable Battery 6 Ga 43"red

7

532124780

Cable Battery 6 Ga 11"red

8

532129965

Case Battery Hng Mech W/lid

9

532109596

CLAMP Hose Olive

10

532138406

Solenoid

11

810090400

Washer Lock 1/4

12

873350400

Nut Jam Hex 1/4-20Unc

13

874780408

Bolt

14

811050400

Washer Lock Ext Tooth 1/4

15

873510400

Nut Keps Hex 1/4-20Unc

16

532131563

Cover Terminal Red

17

532109553

Switch Intlk Clutch Red 4 Term

18

817021008

Screw Tap Hex #10-24uncX 1/2

19

532104445

Switch Intlk Clutch Red 2 Term

20

817021008

Screw Tap Hex #10-24uncX 1/2

21

532121305

Switch Plunger Nc Gray

22

532121264

Caps Battery 20/25/30 AMP

23

874760412

Bolt Hex Hd 1/4-20uncX 3/4

24

819091016

Washer 9/32 X 5/8 X 16 Ga

25

810040400

Washer Lock Hvy Helical 1/4

26

873220400

Nut Fin Hex 1/4-20Unc

27

532122147

Key Ign Molded Generic

28

532108824

Fuse 30 AMP Auto Green

29

532109238

Tube-Plastic12"

30

532123620

Cover Sw Key Blk 1 25 Text SLT

31

532110712

Switch Light Blk Blk Red

32

532136849

Harness Socket Light

33

532124893

Bulb Light #1141

34

532130890

Bracket Switch Interlock

35

817021008

Screw Tap Hex #10-24uncX 1/2

36

532108236

Bracket Switch Clutch

37

817021008

Screw Tap Hex #10-24uncX 1/2

38

811150400

Washer Lock Internal Tooth 1/4

PP1242A (1993)

Page 10 of 23

ENGINE